
42
01

0-
00

1-
H

W
D

\W
pd

oc
s\

M
as

te
r P

la
n 
 

 

CITY OF RIVIERA BEACH UTILITY DISTRICT  Page TOC-1 
WATER AND WASTEWATER MASTER PLAN HAZEN AND SAWYER, P.C. 

Table of Contents 

Section 1 Executive Summary 

1.1 Introduction ................................................................................1-1 

1.1.1 Planning Area and Period ............................................1-2 

1.1.2 Capital Improvement Planning Flexibility ......................1-2 

1.2 Existing Facilities .......................................................................1-2 

1.2.1 Water System ..............................................................1-2 

1.2.2 Wastewater System .....................................................1-5 
[...]
Figure 10-2 Wastewater System Pressure Recorder Installation Location 

Figure 10-3 Model Verification Results- Lift Station 10 

Figure 10-4 Model Verification Results- Lift Station 47 

Figure 13-1 Risk of Failure 

Figure 14-1 Projected Net Revenue Margin (Net Revenue / Operating Revenue) 

Figure 14-2 Projected Annual All-In Debt Service Coverage 

Figure 14-3 Unrestricted Cash Ending Fund Balances 

Figure 14-4 Fiscal Year Ending Cash Balance by Fund 

 



O
:\4

20
0-

21
5\

R
ep

or
t\_

D
ra

ft 
01

l 
 

CITY OF RIVIERA BEACH Page 1-1 
WATER AND WASTEWATER MASTER PLAN HAZEN AND SAWYER, P.C. 

Section 1.0 
Executive Summary 

1.1 Introduction 
The City of Riviera Beach Utility District (CRBUD) is responsible for producing and 
distributing safe drinking water and sewage collection throughout its service area.  The 
CRBUD owns, operates, and maintains water and wastewater facilities that serve the 
corporate limits of the City of Riviera Beach, the Town of Palm Beach Shores, a portion of 
the City of West Palm Beach, and unincorporated Palm Beach County land in the 
Gramercy Park area.  The CRBUD’s water facilities include raw water supply wells, the 
water treatment plant (WTP), the distribution system, and storage and re-pumping 
facilities.  The CRBUD currently supplies drinking water to a population of approximately 
40,000.  The CRBUD also owns, operates and maintains wastewater facilities in 
generally the same service area as the water distribution system.  The CRBUD’s 
wastewater facilities include a gravity sewer collection system, manholes, wastewater 
pumping stations, and wastewater transmission piping.  The CRBUD’s wastewater is 
conveyed to the East Central Regional Water Reclamation Facility (ECRWRF) for 
treatment.  The CRBUD receives wastewater from the Town of Mangonia Beach, which 
the CRBUD also conveys to the ECRWRF.  The ECRWRF is operated by West Palm 
Beach but owned by the City of West Palm Beach, the City of Lake Worth, the City of 
Riviera Beach, the Town of Palm Beach, and Palm Beach County. 

The CRBUD water and wastewater infrastructure is aging; much of the infrastructure was 
constructed in the 1950s and 1960s.  Certain critical components of the system are at the 
end of their expected useful life.  Recognizing that certain aging infrastructure would need 
rehabilitation and replacement over the next 20 years, the CRBUD decided to develop a 
master plan to identify capital improvement needs relative to maintaining the reliability of 
its water and wastewater systems. 

Additionally, water quality sampling conducted by the Palm Beach County Health 
Department (PBCHD) in the summer of 2010 found low total chlorine residual (less than 
0.6 mg/L) in the Gramercy Park region of the water distribution system, which resulted in 
a consent order from the PBCHD for noncompliance with Rule 62-555.350(6) of the 
Florida Administrative Code (FAC).  Among other things, the consent order requires the 
CRBUD to prepare a hydraulic model of the water distribution system.  Hence, the 
CRBUD decided that this Master Plan should include development of a hydraulic model 
of the water distribution system to aid in assessing potential distribution system chlorine 
residual improvements. 



1.0  Executive Summary February 2013 

CITY OF RIVIERA BEACH Page 1-2 
WATER AND WASTEWATER MASTER PLAN HAZEN AND SAWYER, P.C. 

1.1.1 Planning Area and Period 
The planning area for this Master Plan consists of the CRBUD water and wastewater 
service area depicted in Figure 1-1.  The wastewater service area is generally the same 
as the water service area, with the exception that the CRBUD’s wastewater service area 
also includes the Town of Mangonia Park.  The CRBUD conveys wastewater to the 
ECRWRF.  The CRBUD sells neither raw water nor drinking water to other public water 
systems.  It is noted that the CRBUD’s water distribution system is interconnected with 
the City of West Palm Beach at two locations and Seacoast Utilities at one location. 

The planning period for this study is 20 years extending to the year 2032. 

1.1.2 Capital Improvement Planning Flexibility  
There are a number of unavoidable uncertainties that affect water and wastewater master 
planning.  Given the limitations on master planning certainty, the CRBUD should build 
flexibility into the implementation of the Master Plan recommendations to offset the 
consequences of unexpected events, such as an equipment failure in advance of the 
replacement timeframe recommended in this report.  Additionally, the CRBUD should 
plan for taking advantage of economic downturns since this condition would likely result 
in highly competitive bids, enhancing the value of the CRBUD’s infrastructure investment. 

1.2. Existing Facilities 

1.2.1 Water System 
The principal water infrastructure serving the CRBUD’s customers includes the following: 

● Water Supply System 

● Water Treatment Plant 

● Water Distribution System 

● Water Storage and Repump Facilities 

1.2.1.1 Water Supply System 
The CRBUD obtains all of its raw water supply from the surficial Biscayne Aquifer system 
via two active wellfields (the “Eastern Wellfield” and the “Western Wellfield”) permitted 
under Water Use Permit No. 50-00460-W, issued by the South Florida Water 
Management District (SFWMD) on February 27, 2012. 

The Eastern Wellfield includes 17 existing wells.  The Western Wellfield includes 11 
existing wells.  The CRBUD reports that the wells are operated in rotation to reduce 



42
01

0-
00

1R
1.

ai

Figure 1-1
Service Area

Riviera Beach Water and Wastewater Master Plan

Be
e L

ine
 H

wy

Dr
. M

ar
tin

 L
ut

he
r K

in
g 

Jr
. B

lv
d.

W
. B

lu
e 

H
er

on
 B

lv
d.

N. Interstate 95

Si
lv

er
 B

ea
ch

 R
d.

N. Military Trl.

N. Congress Ave.

N. Haverhill Rd.

Australian Ave.

Broadway

E.
 B

lu
e 

H
er

on
 B

lv
d.

La
ke

 P
ar

k

N
or

th
 P

al
m

 B
ea

ch

Pa
lm

 B
ea

ch
 G

ar
de

ns

Pa
lm

 B
ea

ch

S. Interstate 95

Re
pu

m
p 

St
at

io
n

Di
st

ric
t O

w
ne

d 
Li

ft 
St

at
io

n
Pr

iv
at

e 
Li

ft 
St

at
io

n
W

el
l

W
at

er
 P

la
nt

45
th

 S
t.

W
es

t P
al

m
 B

ea
ch

Ri
ve

ra
 B

ea
ch

W
es

t P
al

m
 B

ea
ch

W
at

er
 S

to
ra

ge
 T

an
k 

fo
r W

TP

N
or

th
 L

ak
e 

Bl
vd

.

To
w

n 
of

 P
al

m
 B

ea
ch

 S
ho

re
s

C-17 Canal

Pe
an

ut
Is

la
nd

Si
ng

er
Is

la
nd

Le
ge

nd

At
la

nt
ic

Oc
ea

n

Po
rt 

of
 W

es
t P

al
m

 B
ea

ch
Fl

or
id

a 
Po

w
er

 a
nd

 L
ig

ht

Old Dixie Hwy.

W
at

er
 P

la
nt

Se
rv

ic
e 

Ar
ea

37
38

39

26

47

21

44

45

41

40

49 36

34

31

24

27

22

30 20 46

19

05
15

08

35 23
12

02

25

43

33

29

50
17

04

32

01

03

42
B 42

A
07

06

09

18

13
14

11 10

48

16
28

01 01

11

10
09

20

18

19

15
210301

02

22
07

06

16

05

14

04

13

00

08

23

29

28

12

24
25

26 27

17
A

17
B

32
31

3330

17
C

To
w

n 
of

 M
an

go
ni

a 
Pa

rk
(W

as
te

w
at

er
 S

er
vi

ce
 o

nl
y)

M
an

go
ni

a 
Pa

rk



1.0  Executive Summary February 2013 

CITY OF RIVIERA BEACH Page 1-3 
WATER AND WASTEWATER MASTER PLAN HAZEN AND SAWYER, P.C. 

eastern well withdrawals to minimize salt water intrusion in the aquifer.  The existing wells 
were constructed from the 1960’s through 2004.  Two (future) proposed wells are also 
permitted for construction.  The CRBUD’s wellfield also includes three monitor wells.  The 
CRBUD raw water quality is similar to other Biscayne Aquifer raw water sources in South 
Florida. 

Raw water from the wellfields is pumped to the Water Treatment Plant (WTP) via 
approximately 58,000 feet of raw water transmission system piping, which ranges from 6-
inch to 36-inch in diameter. 

1.2.1.2 Water Treatment Facilities 
The existing CRBUD Water Treatment Plant (WTP), originally constructed in 1958, 
consists of four packed tower scrubbers, two aeration basins, three lime softening 
treatment units, sixteen filters divided into two filter banks, two interconnected clearwells, 
two vertical turbine pumps used for backwash and transferring water to storage, and 
seven vertical turbine high service pumps to convey treated water to the distribution 
system.  A site plan of the treatment facility is depicted on Figures 1-2 and 1-3.  

The facility (located at 800 West Blue Heron Boulevard, Riviera Beach, Florida 33404) is 
permitted by the Florida Department of Environmental Protection (FDEP) as a community 
type Public Water System (PWS) system with a capacity currently permitted at 17.5 mgd.  

Additional key elements of the WTP include:  

 Onsite Storage - Finished water from the water treatment plant is stored in a one 
million gallon prestressed concrete ground storage tank located at the Wells 
Recreation Center located south of Blue Heron Boulevard.   

 Lime Storage and Feed - There are four lime storage silos at the WTP. 

 Disinfection - Water is currently disinfected using chloramines. Free chlorine is 
supplied by a gaseous chlorination system and mixed with free ammonia injected 
from an anhydrous ammonia system. 

 Alum (along with polymer) is currently added upstream of the treatment units to 
act as a coagulant to reduce settled water turbidity. 

 Lime solids generated in the softeners are currently periodically blown down via a 
timer system and conveyed via gravity to the two save all basins.  CRBUD staff 
pump the supernatant back to the treatment process and the lime solids are 
removed and stock-piled in the northwest portion of the site. 



W
est Blue Heron Blvd

Railroad Tracks

Sludge
Thickener

Filters Filters Scrubber
System

N. Inf.
Basin

North Chemical
Building

S. Inf. Basin

N

South
Treatment
Unit

Center
Treatment
Unit

Alum
Storage

North
Treatment
Unit

South Chemical
Building

Gate #3

Gate #1

Control
 Room
  and
   Lab

Utilities

Administration

MCC
Building

1 3 5 7

2 4 6 8

9 11 13 15

10 12 14 16

•••••••••

Gate #2

Transfer Pumps
High Service
Pump Station

Deisel Engine
Generator No. 2

Chlorine Storage

Lift Station
No. 42B

4 2

3 1

Electrical
Room

Raw Water Influent
Flow Meter

Old Dixie Highway

42
01

0-
00

1R
1.

ai

Riviera Beach Water and Wastewater Master Plan

Figure 1-2
Water Treatment Plant – Existing Site Plan South

Sludge Pump StationTransfer
Pumps

1.0 Million
Gallon Ground
Storage Tank

Anhydrous
Ammonia

12,000 Gal.
Underground
Fuel Tank

Chain Link
Fence

Deisel Engine
Generator No. 1
(on first floor)

Stormwater

Detention
Basin

Legend

Area Reserved for Future
Utility Field Operations Building

Future Field

Operations
Building Footprint

Approximate Scale:  1” = 120’

Strikedown
Valve Vault

Backwash Flow
Meter and Control
Valve Vault

Storage Tank
Fill Valve Vault



Old Dixie Highway

Maint.
Shop

Save All Basin West

Sludge
Storage Area

N

42
01

0-
00

1R
1.

ai

Riviera Beach Water and Wastewater Master Plan

Figure 1-3
Water Treatment Plant – Existing Site Plan North

Railroad Tracks

Chain Link Fence

Save All Basin East

Basketball
Court

W
. 2

9t
h 

St
.

Ave. J

Legend

Area Reserved for Future
Utility Field Operations Building

Approximate Scale:  1” = 120’

Future
Field Operations
Building Footprint



1.0  Executive Summary February 2013 

CITY OF RIVIERA BEACH Page 1-4 
WATER AND WASTEWATER MASTER PLAN HAZEN AND SAWYER, P.C. 

 Emergency Power - Emergency power for the WTP is provided by one 1,000 kW 
diesel engine generator (generator 1) located within the first floor of the south 
chemical building and one 250kW diesel engine generator (generator 2) located in 
a building south of the scrubbers. 

 Motor Control Centers - The WTP has three sets of motor control centers (MCCs). 

 Control System - Seven PLCs are installed in various locations within the WTP for 
automation of electromechanical processes. 

1.2.1.3 Water Distribution System 
The CRBUD’s water distribution system consists of approximately 186 miles of pipe, 
ranging from 1 to 30-inch diameter, which conveys the finished water from the treatment 
plant to the individual customers.  In general, the larger diameter transmission mains 
radiate from the treatment plant and decrease in size as they extend throughout the 
service area.  The piping is comprised of a variety of materials, including cast iron, ductile 
iron, galvanized steel, asbestos cement, high density polyethylene (HDPE), and polyvinyl 
chloride (PVC).  The system also includes appurtenances such as fire hydrants 
(approximately 1,100) and water meters (approximately 16,000).  Aging of the system is a 
concern, as some of the elements were constructed over 50 years ago.  The CRBUD’s 
water distribution system has three interconnections with two adjacent utilities (Seacoast 
and West Palm Beach). 

CRBUD received a consent order from the PBCHD in a letter dated December 23, 2010 
for a failure to maintain a minimum combined chlorine residual of 0.6 mg/L throughout the 
drinking water distribution system per Rule 62-555.350(6) of the Florida Administrative 
Code (FAC).  Under this consent order the CRBUD is required to prepare and submit the 
results of the following: 

1. A semi-annual chlorine burn in the system 

2. A hydraulic study of the system 

3. Surveillance monitoring to include weekly total coliform samples in the troubled 
areas 

4. Additional flushing within the system in troubled areas 

1.2.1.4 Water Storage and Repump Facilities 
There are three existing water storage tank and repump stations within the CRBUD 
service area.  Each repump station is equipped with backup power via a diesel engine 
generator.  The repump stations are designated as follows: 

http://en.wikipedia.org/wiki/Automation
http://en.wikipedia.org/wiki/Electromechanical


1.0  Executive Summary February 2013 

CITY OF RIVIERA BEACH Page 1-5 
WATER AND WASTEWATER MASTER PLAN HAZEN AND SAWYER, P.C. 

 North Singer Island (NSI) Repump Station 

 Avenue C Repump Station 

 Avenue U Repump Station 

1.2.2 Wastewater System 
The CRBUD owns and operates a wastewater collection and transmission system within 
its service area.  The wastewater collection system includes piping (approximately 169 
miles) and manholes (approximately 2,600) that convey wastewater via gravity from 
connections with houses, businesses, etc. to lift stations that are owned by the CRBUD. 
There are 51 CRBUD owned wastewater lift stations within the service area. The 
wastewater lift stations convey the wastewater (via force mains) further downstream in 
the system until it ultimately reaches the ECRWRF for treatment.  The ECRWRF is 
owned by its five contributing local governments and operated by the City of West Palm 
Beach. 

The CRBUD’s wastewater collection and transmission system receives wastewater from 
the City of Riviera Beach, Town of Palm Beach Shores, the Town of Mangonia Park, the 
Port of Palm Beach and Florida Power and Light. 

1.2.3 ECRWRF Biosolids Upgrades 
The ECRWRF currently treats biosolids through partial stabilization at the treatment plant 
via aerobic digestion, dewatering, and then further stabilizes the biosolids at an off-site 
regional composting facility under a service contract with the Solid Waste Authority of 
Palm Beach County (SWAPBC).  The existing composting facility service contract with 
the SWAPBC expires on September 30, 2014.  As a result, the ECRWRF biosolids will 
need to be handled in a different manner.  The CRBUD will be responsible for certain 
funding relative to the planned ECRWRF biosolids capital improvement. 

The ECRWRF has recently completed a study titled “Engineering Report for Biosolids 
Treatment and Management” that recommended as series of improvements at the 
ECRWRF to sustain long term biosolids disposal at a 70 million gallon per day facility 
rating. 

It is recommended that the CRBUD adjust the wastewater rates to recover the 
increased ECRWRF treatment costs that will be passed on to the CRBUD by the 
ECR Board. Refer to Subsection 1.7 for additional details regarding recommended 
rate adjustments. 
[...]
based upon the United States Geological Survey classification system of water hardness 
presented in Table 3.8. 

Table 3.8 
Hardness Classification 

Classification 
Total Hardness 

as CaCO3 
Soft 0 to 60 

Moderately Hard 61 to 120 
Hard 121 to 180 

Very Hard Greater than 180 

Hard water is water that contains high levels of dissolved calcium, magnesium, and 
other mineral salts, such as iron (Fe3+), strontium (Sr2+), zinc (Zn2+) and manganese 
(Mn2+).  The greater the amount of dissolved minerals in the water, the harder it is.  The 
term “hard water” results from the fact that calcium and magnesium ions in water 
combine with soap molecules, making it “hard” to form soap bubbles.  

Total hardness is defined as the sum of the calcium and magnesium hardness, in mg/L 
as calcium carbonate (CaCO3).  Even though iron, strontium, zinc and manganese may 
contribute to water hardness, their levels are typically much less than calcium and 
magnesium.  Consequently, the levels of iron, strontium, zinc and manganese are 
usually not included in total hardness measurements.  

The CRBUD’s finished water total hardness goal 110 to 150 mg/L as CaCO3 is relatively 
high in comparison to the general industry range of 80 to 100 mg/L as CaCO3.  The 
general use of synthetic detergents has reduced the importance of hardness for soap 
consumption.  Consequently, CRBUD’s softened water total hardness goal of 110 to 150 



42
01

0-
00

1R
1 

- S
ec

tio
n 

03
 - 

 
 

 
 

3.0  Summary of Existing Facilities February 2013 

CITY OF RIVIERA BEACH Page 3-9 
WATER AND WASTEWATER MASTER PLAN HAZEN AND SAWYER, P.C. 

mg/L as CaCO3 is likely a feasible practice for reducing overall water treatment plant 
chemical consumption and reducing lime sludge production. 

Hard water is not a health concern.  However, high levels of total hardness can cause 
excessive build-up of scale inside of water pipes (especially those carrying hot water) 
resulting in reduced water heater efficiency and clogging household pipes. 

3.3.5 Filters 
The filtration system at the water treatment plant consists of sixteen filters divided into 
two filter banks.  The south filter bank includes Filters 1 through 8.  The north filter bank 
includes Filters 9 through 16.  All filters are the same size.  A clearwell underneath the 
filters is used for filtered water storage.  The filters are equipped with Leopold under 
drains, dual media (sand and anthracite), and a media wash system.  The north filter 
bank utilizes a rotating surface wash water jet system; the south filter bank utilizes 
upflow water wash with air scour.  Filter backwash water is transferred via gravity to the 
save all basins.  Water from the filter clearwells is conveyed by gravity to the high 
service pump station. 

Filters 1 through 4 were constructed in 1957, Filters 5 through 8 were constructed in 
1964, and Filters 9 through 16 were constructed in 1979.  Filters 1 - 8 were restored in 
1996 including: the installation of new media, new Leopold underdrains, and the 
replacement of surface wash with air scour (blower installed).  Filters 9 - 16 were 
refurbished with new valves and valve actuators in 2009; this refurbishment also 
included the cleaning of the filter media.  New local computer screen control panels were 
added for all filters in 2010. 

3.3.6 High Service and Transfer Pumps 
Finished water high service pumping at the CRBUD WTP is accomplished using seven 
vertical turbine high service pumps.  Table 3.9 summarizes manufacturer, capacity and 
year installed for the high service pumps. 



42
01

0-
00

1R
1 

- S
ec

tio
n 

03
 - 

 
 

 
 

3.0  Summary of Existing Facilities February 2013 

CITY OF RIVIERA BEACH Page 3-10 
WATER AND WASTEWATER MASTER PLAN HAZEN AND SAWYER, P.C. 

Table 3.9 
High Service Pumps 

Pump 
No. 

Pump 
Info 

Drive 
Info 

Speed  
Control 

Pump 
Design Point 

Drive  
Horsepower 

and 
Nominal 

RPM 

Year 
Installed or 
Replaced 

1 

Layne/Verti-Line 
Impeller: 9G15 
Bowl: 18GM  
Stages: 2  

Type: Electric 
Manuf.: US Motors 

VFD (note 
1) 

4,000 gpm at 
200 ft TDH 

HP: 250 
RPM: 1,800 

1990 

2 Byron Jackson 
Type: Electric 
Manuf.: US Motors 

constant 
speed 

3,000 gpm at 
150 ft TDH 

HP: 150 
RPM: 1,800 

1979 

3 J-Line 
Type: Electric 
Manuf.: US Motors 

constant 
speed 

3,000 gpm at 
150 ft TDH 

HP: 150 
RPM: 1,800 

1979 

4 unknown 
Type: Electric 
Manuf.: US Motors 

constant 
speed 

3,500 gpm at 
180 ft TDH 

HP: 200 
RPM: 1,800 

1979 

5 unknown 
Type: Electric 
Manuf.: US Motors 

constant 
speed 

3,500 gpm at 
180 ft TDH 

HP: 200 
RPM: 1,800 

1979 

6 
Layne/Verti-Line 
Serial# 110894 

Type: Electric 
Manuf.: US Motors 

VFD 
(note 1) 

4,000 gpm at 
200 ft TDH 

HP: 250 
RPM: 1,800 

1990 

7 
J-Line 
Model: N16KC3 
Serial# 37368 

Type: Electric 
Manuf.: US Motors 

VFD 
(note 1) 

4,000 gpm at 
200 ft TDH 

HP: 250 
RPM: 1,800 

1990 

Note 1:  Variable frequency drives (VFDs) were added to these pumps in 2002. 

As indicated above, the total pumping capacity of the high service pump station is 
25,000 gpm with all pumps in service. The firm pumping capacity with the single largest 
pump out of service is 21,000 gpm. 

The high service pump station is also equipped with two vertical turbine transfer pumps 
that convey finished water from the clearwell to the water storage tank located south of 
Blue Heron Boulevard.  Table 3.10 summarizes certain data relative to the transfer 
pumps. 



42
01

0-
00

1R
1 

- S
ec

tio
n 

03
 - 

 
 

 
 

3.0  Summary of Existing Facilities February 2013 

CITY OF RIVIERA BEACH Page 3-11 
WATER AND WASTEWATER MASTER PLAN HAZEN AND SAWYER, P.C. 

Table 3.10 
Finished Water Transfer Pumps 

Pump 
No. 

Pump Make 
and Model Drive Info 

Speed  
Control 

Pump  
Design Point 

Drive  
Horsepower 

and 
Nominal 

RPM 
Year  

Replaced 

1 
Byron Jackson 
Size: 15HQH-1 
Serial # 96ER1616 

Type: Electric 
Manuf.: US Motors 

constant 
speed 

4,250 gpm at  
78 ft TDH 

HP: 100 
RPM: 1,800 

1996 

2 
Byron Jackson 
Size: 18KXL 
Serial # 96ER7270 

Type: Electric 
Manuf.: US Motors 

constant 
speed 

1,500 gpm at  
70 ft TDH 

HP: 40 
RPM: 1,800 

1996 

As indicated above the total transfer pumping capacity is 5,750 gpm with both transfer 
pumps in service. 

3.3.7 On-Site Storage 
Finished water from the water treatment plant is stored in a one million gallon 
prestressed concrete ground storage tank located at the Wells Recreation Center 
located south of Blue Heron Boulevard.  This storage tank is interconnected with the 
clearwell system.  The plant control system will automatically open a valve to allow water 
from this tank to flow back into the clearwell via gravity if the clearwell water level drops 
below a setpoint level (set in the plant control system).  Table 3.11 summarizes certain 
key information for this tank based upon available records. 

Table 3.11 
Blue Heron Boulevard Tank Information 

Parameter Value 
Year Installed 1965 
Tank Diameter (feet) 72 
Approximate Tank Floor Elevation (NGVD29) Unknown 
Tank Sidewall Height (ft) Unknown 
Low Tank Water Depth Alarm Setpoint (ft) Unknown 
Tank Overflow Depth (ft) Unknown 

The DFS system monitors the water level in this tank.  The WTP operators can operate 
valves via the plant control system to fill this tank. 



42
01

0-
00

1R
1 

- S
ec

tio
n 

03
 - 

 
 

 
 

3.0  Summary of Existing Facilities February 2013 

CITY OF RIVIERA BEACH Page 3-12 
WATER AND WASTEWATER MASTER PLAN HAZEN AND SAWYER, P.C. 

3.3.8 Lime Storage and Feed 
There are four lime storage silos at the WTP.  One is located in the north chemical 
building and the others are located in the south chemical building.  Each silo feeds one 
lime slaker located on the second floor of the chemical buildings.  There are four total 
slakers.  The south chemical building, along with its associated lime storage silos were 
constructed in 1964.  The north chemical building, along with its associated lime storage 
silos were constructed in 1979.  The slakers in south chemical building were replaced 
with new slakers in 2002.  The slakers in the north chemical building were replaced with 
one new slaker in 2002 and one new slaker in 2004.  Lime slurry is conveyed by gravity 
to the lime softening treatment units using a plastic piping open channel delivery system. 

3.3.9 Disinfection 
Water is currently disinfected using chloramines. Free chlorine is supplied by a gaseous 
chlorination system and mixed with free ammonia injected from an anhydrous ammonia 
system. 

Chlorine is stored in one-ton chlorine cylinders located outdoors on the non-enclosed 
first floor of the north chemical building.  Chlorine is transferred under vacuum from the 
chlorine cylinders to the chlorinators; the chlorinators control the gas feed rate to the 
injection points.  The chlorinators are located on the second floor of the north chemical 
building.  Currently, five primary chlorine injection points are utilized: one in each of the 
three softeners and one in each of the raw water influent pipes into both the north and 
south influent basins.  Additionally, a secondary chlorine injection point is utilized in the 
finished water clearwell.  The chlorination system was constructed in 1979 and is at the 
end of its estimated useful life. 

Anhydrous ammonia is stored in a 1,000 gallon tank located directly south of south 
softener.  The ammoniators (used to control the feed rate of the ammonia gas) are 
located on the second floor of the south chemical building.  Ammonia is currently 
transferred in a gaseous state (pressurized) to the injection points located in the raw 
water influent pipes that feed the south and north influent basins.  The ammoniators 
were originally constructed in 1983 and replaced in 1995.  The ammoniators are at the 
end of their estimated useful lives.  The anhydrous ammonia storage tank was 
constructed in 1983 and is at the end of its estimated useful life. 

3.3.10 Alum 
Alum (along with polymer) is currently added upstream of the treatment units to act as a 
coagulant to reduce settled water turbidity.  The CRBUD currently adds about 1.5 mg/L 
of alum (a.k.a., aluminum sulfate) at three injection points.  One alum injection point is 
located at the north influent basin (which feeds the north treatment unit).  Two injection 



42
01

0-
00

1R
1 

- S
ec

tio
n 

03
 - 

 
 

 
 

3.0  Summary of Existing Facilities February 2013 

CITY OF RIVIERA BEACH Page 3-13 
WATER AND WASTEWATER MASTER PLAN HAZEN AND SAWYER, P.C. 

points are located at the south influent basin (which feeds the south and center 
treatment unit). 

The alum system includes one 10,000 gallon glass lined steel alum storage tank.  The 
tank was installed in 1979.  The tank is located on the south side of the south chemical 
building.  There are four alum feed pumps (one dedicated to each treatment unit plus a 
fourth for standby), located on the first floor of the south chemical building.  The alum 
feed pumps were installed in 2009.  Another glass lined steel storage tank sits directly 
south of the alum storage tank and is out of service.  It was originally used to store 
activated silica. 

3.3.11 Polymer 
Polymers are typically added at a water treatment plant to help control effluent turbidity 
in the softeners.  There is a polymer feed system located on the first floor of the north 
chemical building.  The polymer system consist of five US Filter Polyblend M Series 
polymer feed system (Model M240), and two polymer drum scales with digital weight 
indicators. Polymer is stored in 55 gallon drums outside of the north chemical building. 
POL-E-Z ® 692 Plus by Nalco is currently added within the primary mixing zone of each 
softener.  Based upon the low maximum allowable dosage (under the NSF International 
certification for this product) of 1 mg/L, the District has determined that it wants to 
replace this product with an alternative polymer.  The polymer feed system was installed 
in 2010. 

3.3.12 Solids Handling 
Lime solids generated in the softeners are currently periodically blown down via a timer 
system and conveyed via gravity to the two save all basins.  The save all basins were 
constructed in 1964.  Filter backwash water is also conveyed to the save all basins.  The 
solids in the save all basins is allowed to settle, whereupon the CRBUD staff pump the 
supernatant back to the treatment process and the lime solids are dug out and stock-
piled in the northwest portion of the site.  The return water pumps and associated 
equipment were last replaced in 1994.  The CRBUD is currently attempting to retain a 
contractor to remove the stockpiled sludge.  The CRBUD staff report that they are 
satisfied with this current solids handling practice. 

There is also a non-functional solid handling system at the facility composed of a gravity 
thickener located to the east of the north chemical building and a vacuum filter located 
on the second floor of the north chemical building.  The gravity thickener and vacuum 
filter were constructed in 1979.  The gravity thickener and vacuum filter are reported by 
CRBUD staff to be non-functional since about 1997. 



42
01

0-
00

1R
1 

- S
ec

tio
n 

03
 - 

 
 

 
 

3.0  Summary of Existing Facilities February 2013 

CITY OF RIVIERA BEACH Page 3-14 
WATER AND WASTEWATER MASTER PLAN HAZEN AND SAWYER, P.C. 

3.3.13 Emergency Power 
Emergency power for the WTP is provided by one 1,000 kW diesel engine generator 
(generator 1) located within the first floor of the south chemical building and one 250kW 
diesel engine generator (generator 2) located in a building south of the scrubbers.  

Generator 1 was originally installed in 1979 and was replaced in 1992.  Generator 1 
provides backup power for all water treatment processes apart from the scrubbers and 
raw water transfer pumps.  Generator 2 was installed in 1988 with the construction of the 
scrubbers and provides emergency power for the scrubbers and raw water transfer 
pumps.  A 12,000 gallon underground diesel fuel storage tank, located south of the 
south treatment unit, supplies fuel to both generators 

3.3.14 Motor Control Centers 
The WTP has three sets of motor control centers (MCCs).  Table 3.12 summarizes 
certain information about the MCCs. 

Table 3.12 
Motor Control Centers  

MCC 
No. Location 

Air  
Conditioned? 

Year 
Installed Usage 

MCC 1 MCC building located 
between the south and north 
filter banks 

Yes 1979 High service pumps and 
finished water transfer 
pumps, south softener, 
center softener, and 
certain water supply wells 

MCC 2 MCC room located in the 
electrical room south of the 
scrubbers 

Yes 1988 Scrubber system and raw 
water transfer pumps 

MCC 3 MCC room located on the 
second floor of the north 
chemical building 

No 1979 Gravity thickener, vacuum 
filter, north softener, lift 
station for north chemical 
building, wells 4, 5 & 6, 
and maintenance shop  

3.3.15 Control System 
Programmable logic controllers (PLCs) are digital computers used for automation of 
electromechanical processes in an industrial environment such as a water treatment 
plant.  Seven PLCs are installed in various locations within the water treatment plant as 
summarized in Table 3.13. 

http://en.wikipedia.org/wiki/Digital_computer
http://en.wikipedia.org/wiki/Automation
http://en.wikipedia.org/wiki/Electromechanical


42
01

0-
00

1R
1 

- S
ec

tio
n 

03
 - 

 
 

 
 

3.0  Summary of Existing Facilities February 2013 

CITY OF RIVIERA BEACH Page 3-15 
WATER AND WASTEWATER MASTER PLAN HAZEN AND SAWYER, P.C. 

Table 3.13 
Programmable Logic Controllers 

PLC 
No. Location 

Year 
Installed Manufacturer 

PLC 1 MCC Building  1999 Allen Bradley SLC 5/04 
PLC 2 Scrubber Electrical Room 1999 Allen Bradley SLC 5/04 
PLC 3 South Chemical Building First Floor 1999 Allen Bradley SLC 5/04 
PLC 4 North Chemical Building Second Floor MCC Room 1999 Allen Bradley SLC 5/04 
PLC 5 South Filter Bank (Filters 1-8) Control Console Room 1996 Control Logix 
[...]
b-1

0
Mar-

10
Ap

r-1
0

May
-10

Ju
n-1

0
Ju

l-1
0

Au
g-1

0
Se

p-1
0

Oct-
10

Nov
-10

Dec-
10

Jan
-11

Fe
b-1

1 Mar-
11

Ap
r-1

1
May

-11
Ju

n-1
1

Ju
l-1

1
Au

g-1
1

Se
p-1

1
Oct-

11
Nov

-11

Av
er

ag
e 

ra
w

 w
at

er
 to

ta
l 

ha
rd

ne
ss

 =
 2

70
 m

g/
L 

as
 C

aC
O 3

Av
er

ag
e 

fin
is

he
d 

w
at

er
 to

ta
l 

ha
rd

ne
ss

 =
 1

43
 m

g/
L 

as
 C

aC
O 3



42
01

0-
00

1R
1 

- S
ec

tio
n 

08
 - 

 
 

 
8.0  Water Treatment Facilities February 2013 

CITY OF RIVIERA BEACH Page 8-2 
WATER AND WASTEWATER MASTER PLAN HAZEN AND SAWYER, P.C. 

reducing overall water treatment plant chemical consumption and reducing lime sludge 
production. 

Hard water is not a health concern.  However, high levels of total hardness can cause 
excessive build-up of scale inside of water pipes (especially those carrying hot water) 
resulting in reduced water heater efficiency and clogging household pipes. 

8.2.2 pH 
pH is a measure of the hydrogen ion content of water. It indicates whether the water is 
acidic (pH less than 7), basic (pH greater than 7 and up to 14) or neutral (pH of 7).  
There is no health based standard range for pH.  However, the United States 
Environmental Protection Agency (USEPA) has established a Secondary Drinking Water 
Regulation for pH of 6.5 to 8.5.  Secondary Drinking Water Regulations are non-
enforceable guidelines regulating contaminants that may cause cosmetic effects or 
aesthetic effects in drinking water.  Per Florida Administrative Code (FAC) 62-550.520(1) 
a lime softening plant is allowed to produced finished water with a pH of 6.5 to 9.0.  It is 
noted that producing a finished water with a pH above 9.0, but less than or equal to 10.0, 
is allowable under FAC 62-550.520(1) under certain conditions that are likely not 
applicable to the CRBUD. 

Figure 8-2 illustrates historical settled water pH (measured after softening and before 
final chlorine addition) data from 2010 to 2011.  The settled water pH averages 8.2. 
Figure 8-3 illustrates historical finished water pH data from 2010 to 2011 after the 
application of chlorine, which tends to depress pH.  The finished water pH averages 8.1. 
These data are highly variable, which is likely indicative of an inability to control the lime 
feed rates to the treatment units.  These data indicate that about 99 percent of the 
finished water pH values are less than 8.5 and did not exceed the maximum allowable of 
9.0. 

8.2.3 Langelier Saturation Index 
The Langelier saturation index (LSI) is an equilibrium model derived from the theoretical 
concept of saturation and provides an indicator of the degree of saturation of water with 
respect to calcium carbonate.  LSI is calculated from a series of equations based on 
measured values of total alkalinity (mg/L as CaCO3), calcium hardness (mg/L Ca2+ as 
CaCO3), total dissolved solids (mg/L), pH, and the temperature of the water (degrees 
Celsius).  LSI indicates whether the water will tend to precipitate, dissolve, or be in 
equilibrium with calcium carbonate, as follows: 

● If LSI is less than zero: water is under saturated and will tend to dissolve CaCO3 

● If LSI is greater than zero: water is super saturated and CaCO3 tends to 
precipitate and form a scale layer on the pipe wall 



42
01

0-
00

1R
1.

ai

Figure 8-2
Settled Water pH

Riviera Beach Water and Wastewater Master Plan

Jan
-10

Fe
b-1

0
Mar-

10
Ap

r-1
0

May
-10

Ju
n-1

0
Ju

l-1
0

Au
g-1

0
Se

p-1
0

Oct-
10

Nov
-10

Dec-
10

Jan
-11

Fe
b-1

1 Mar-
11

Ap
r-1

1
May

-11
Ju

n-1
1

Ju
l-1

1
Au

g-1
1

Se
p-1

1
Oct-

11
Nov

-11

7.
5

8.
0

8.
5

9.
0

pH (Units)

Da
te

Av
er

ag
e 

se
ttl

ed
 w

at
er

 p
H

 =
 8

.2



42
01

0-
00

1R
1.

ai

Figure 8-3
Finished Water pH

Riviera Beach Water and Wastewater Master Plan

Jan
-10

Fe
b-1

0
Mar-

10
Ap

r-1
0

May
-10

Ju
n-1

0
Ju

l-1
0

Au
g-1

0
Se

p-1
0

Oct-
10

Nov
-10

Dec-
10

Jan
-11

Fe
b-1

1 Mar-
11

Ap
r-1

1
May

-11
Ju

n-1
1

Ju
l-1

1
Au

g-1
1

Se
p-1

1
Oct-

11
Nov

-11

7.
5

8.
0

8.
5

9.
0

pH (Units)

Da
te

Av
er

ag
e 

fin
is

he
d 

w
at

er
 p

H
 =

 8
.1



42
01

0-
00

1R
1 

- S
ec

tio
n 

08
 - 

 
 

 
8.0  Water Treatment Facilities February 2013 

CITY OF RIVIERA BEACH Page 8-3 
WATER AND WASTEWATER MASTER PLAN HAZEN AND SAWYER, P.C. 

● If LSI is equal to zero: water is saturated (in equilibrium) with CaCO3.  A scale 
layer of CaCO3 is neither precipitated nor dissolved 

In practice, water with an LSI between -0.5 and +0.5 will likely not display enhanced 
mineral dissolving or scale forming properties.  Water with an LSI below -0.5 tends to 
exhibit noticeably increased calcium carbonate dissolving abilities while water with an 
LSI above +0.5 tends to exhibit noticeably increased scale forming properties.  

Figure 8-4 illustrates historical finished water LSI data from 2010 through 2011.  The 
data averaged about 0.3 and is highly variable.  The high variability in the data is likely 
indicative of an inability to control the feed rates of lime to the treatment units resulting in 
poor ability to control finished water pH.  Consequently, improving the control of the lime 
feed rates to the treatment units is recommended. 

8.2.4 WTP Finished Water Chlorine and Total Ammonia 
The CRBUD adds chlorine and ammonia at the WTP to form a chloramine residual (with 
the goal of achieving monochloramine as the predominant chloramine species).  Table 
8.2 presents the results of testing chlorine residual and total ammonia as nitrogen (as N) 
at the point the water from the WTP enters the distribution system. 

Table 8.2 
Chlorine and Ammonia at the Point of Entry in the Distribution System 

Date 

Free Chlorine  
as Cl2 
(mg/L) 

Total Chlorine  
as Cl2 
(mg/L) 

Total Ammonia 
as N 

(mg/L) 

Total Chlorine as Cl2 to  
Total Ammonia as 

N Ratio 
5/7/12 2.6 3.3 1.36 2.4 
5/8/12 2.5 3.3 0.98 3.4 
5/9/12 1.7 3.4 0.46 7.4 
5/10/12 2.4 3.1 0.81 3.8 
5/15/12 3.2 3.9 0.16 24 
5/16/12 2.8 3.2 0.32 10 
5/17/12 4.0 4.7 0.13 36 

The free and total chlorine residual were measured using USEPA accepted colorimetric 
N, N-diethyl-p-phenylenediamine (DPD) method. Monochloramine (and other 
constituents) interferes with DPD free chlorine analysis resulting in a false-positive (i.e., 
a “phantom reading”).  Although monochloramine was not measured it can be inferred 
based upon the CRBUD’s existing chlorination strategy.  Hence, the free chlorine 
residual data are considered false positives. 



42
01

0-
00

1R
1.

ai

Figure 8-4
Langelier Saturation Index

Riviera Beach Water and Wastewater Master Plan

Jan
-10

Fe
b-1

0
Mar-

10
Ap

r-1
0

May
-10

Ju
n-1

0
Ju

l-1
0

Au
g-1

0
Se

p-1
0

Oct-
10

Nov
-10

Dec-
10

Jan
-11

Fe
b-1

1 Mar-
11

Ap
r-1

1
May

-11
Ju

n-1
1

Ju
l-1

1
Au

g-1
1

Se
p-1

1
Oct-

11
Nov

-11

Da
te

(0
.6

0)

(0
.4

0)

(0
.2

0)

0.
00

0.
20

0.
40

0.
60

0.
80

1.
00

1.
20

Langlier Saturation Index (LSI)



42
01

0-
00

1R
1 

- S
ec

tio
n 

08
 - 

 
 

 
8.0  Water Treatment Facilities February 2013 

CITY OF RIVIERA BEACH Page 8-4 
WATER AND WASTEWATER MASTER PLAN HAZEN AND SAWYER, P.C. 

Ideally, the measured total chlorine to total ammonia as N ratio (by weight) should be 
approximately 4:1 to 5:1.  Values lower than this ratio result in free ammonia entering the 
distribution system which would contribute to nitrification.  Values in the range of 5:1 to 
10:1, likely result in formation of dichloramine and trichloramine which cause taste and 
odor issues.  Values greater than 10:1 result in breakpoint chlorination.  

As indicated in Table 8.2 (above), the measured total chlorine to total ammonia as N 
ratio varied from 2.4 to 36 during the testing.  This is likely indicative of poor 
controllability of the chlorine and ammonia feed system.  It could also be indicative of 
variability of ammonia in the raw water depending which wells are pumped.  The 
apparently unstable operation of the disinfection system at the WTP (as indicated by the 
high variation in measured total chlorine to total ammonia as N ratio) is likely contributing 
to the reduced total chlorine residual in the Gramercy Park area as noted in Section 3 
(titled “Summary of Existing Facilities”) of this report.  

To facilitate improved operation of the chlorine system moving forward, it is 
recommended that the CRBUD conduct hourly monitoring of the following at the high 
service pump station discharge: 

 Free ammonia (as N) 

 Total ammonia (as N) 

 Monochloramine 

 Total chlorine 

8.3 Water Quality Goals 
The plant is currently operating at an annual average daily flow rate of approximately 7 
mgd.  Aluminum sulfate (a.k.a., alum) is currently injected into the influent receiving 
basins and lime, polymer and chlorine are dosed at the influent to the softeners. 
Typically aluminum sulfate is dosed at 1.5 mg/L and lime is dosed at 60 mg/L (as 
product).  The staff reports a target softening pH of approximately 8.6 units, a finished 
water pH of 8.0 to 8.2 (after chlorine addition) and a finished water total hardness goal of 
approximately 110 to 150 mg/L as CaCO3.  The CRBUD has set a filter water turbidity 
goal of 1 nephelometric turbidity units (NTU) maximum. It is noted that WTP typically 
produces filtered water of less than 0.1 NTU. 

8.4 Recent Capital Improvements 
There have been no significant capital improvements at the water treatment plant within 
the last five years. 



42
01

0-
00

1R
1 

- S
ec

tio
n 

08
 - 

 
 

 
8.0  Water Treatment Facilities February 2013 

CITY OF RIVIERA BEACH Page 8-5 
WATER AND WASTEWATER MASTER PLAN HAZEN AND SAWYER, P.C. 

8.5 Bench-Scale Testing 

8.5.1 Introduction 
Bench-scale testing of filter media, lime dosages, polymers, and disinfectants was 
conducted on-site at the CRBUD’s WTP from January 22, 2012 through February 3, 
2012.  The following subsections present the findings of the bench-scale testing. 

8.5.2 Bench-Scale Testing Setup 
Raw water for the bench scale testing was obtained from a location on the discharge 
side of the transfer pumps after the air strippers and before any chemical additions. 

Bench-scale testing was performed using Phipps and Bird 6-gang mixers, with 2-liter 
square jars equipped with sample taps located at a fixed depth.  Prepared chemical 
stock solutions were added to the test jars using biological syringes for accuracy. 

Samples collected and prepared to determine disinfection byproducts, total organic 
carbon, chloride, chlorate, bromate, perchlorate and sodium were forwarded to Test 
America for analyses.  All other testing and analyses were performed by Hazen and 
Sawyer staff, using a Hazen and Sawyer mobile laboratory. 

To simulate the full-scale plant in the jars, a test strategy that has been previously 
utilized to evaluate softeners was used.  The jar test simulation parameters are 
presented in Table 8.3 and are generally representative of softener performances. 

Table 8.3 
Jar Test Simulation Parameters 

Treatment Stage Parameter Value 
Initial Mixing Mixing Speed (rpm) 100 
Initial Mixing Mixing Duration (minutes) 30 
1st Stage Flocculation Mixing Speed (rpm) 45 
1st Stage Flocculation Mixing Duration (minutes) 45 
Settling Settling Time (minutes) 6 

8.5.3 Raw Water Quality 
The CRBUD obtains all of its raw water supply from the surficial Biscayne Aquifer 
system via two active wellfields.  The wellfields are designated the “Eastern Wellfield” 
and the “Western Wellfield”.  The Eastern Wellfield includes 17 existing wells.  The 
Western Wellfield includes 11 existing wells. The CRBUD reports that the wells are 



42
01

0-
00

1R
1 

- S
ec

tio
n 

08
 - 

 
 

 
8.0  Water Treatment Facilities February 2013 

CITY OF RIVIERA BEACH Page 8-6 
WATER AND WASTEWATER MASTER PLAN HAZEN AND SAWYER, P.C. 

operated in rotation to reduce eastern well withdrawals to minimize salt water intrusion in 
the aquifer. 

Raw water quality is somewhat variable depending on which wells are in service. 
Samples were obtained from the effluent of the air stripping towers to determine certain 
raw water quality parameters.  The results of the raw water quality testing are presented 
in Table 8.4.  Table 8.4 also includes the effluent water quality from the south softener 
for comparison purposes. 

During bench scale testing, samples were routinely collected from all test jars and 
analyzed for pH, turbidity, alkalinity and UV-Absorbance at 254 nanometers (nm).  The 
UV-Absorbance measurement is used as a surrogate indicator to determine the relative 
concentration of naturally occurring organic precursors that react with disinfectants to 
form trihalomethanes (THM’s) and other disinfection byproducts (DBPs).  The UV-
Absorbance readings can then be compared to determine the relative efficiency of a 
process strategy in removing DBP precursors. 

Relative total organic carbon (TOC) levels are also well indicated by UV-Absorbance 
results.  UV-Absorbance measurements are used instead of direct measurements of 
THMs, TOC, and DBPs due to the complexity and costs of testing for these compounds. 

Table 8.4 
Raw Water Quality 

Parameter 

Raw 
Water 
1/25/12 

Raw 
Water 
1/27/12 

Raw 
Water 
1/30/12 

South Softener 
Effluent 
1/30/12 

pH (Units) 8.06 8.11 8.13 8.15 
UV-254 (1/cm) 0.287 0.211 0.266 0.224 
Turbidity (NTU) 1.89 1.64 2.12 5.14 
Temperature 0C 24.7 26 23.3 23.3 
Total Hardness (mg/L as CaCO3) 196 202 182 170 
Alkalinity (mg/L as CaCO3) 230 234 202 190 
Calcium (mg/L) 61 58 67 69 

Treatment strategies that can optimize TOC removal in the treatment step – thus 
minimizing TOC prior to chlorine (or sodium hypochlorite) application – will help to 
reduce chlorine demand and reduce overall DBP formation. 

As shown, raw water quality is variable, depending on the wells that are in service. UV 
Absorbance values were collected as a surrogate for raw water organic carbon levels. 
Based on the sample results UV can vary as much as 30 percent. 



42
01

0-
00

1R
1 

- S
ec

tio
n 

08
 - 

 
 

 
8.0  Water Treatment Facilities February 2013 

CITY OF RIVIERA BEACH Page 8-7 
WATER AND WASTEWATER MASTER PLAN HAZEN AND SAWYER, P.C. 

8.5.4 Lime Dosage Evaluation 
The CRBUD’s current practice is to dose lime at approximately 60 mg/L (as product).  To 
evaluate the different hardness values that would result from different lime doses, jar 
testing was conducted using lime doses of 50 to 100 mg/L (90 percent active lime).  The 
results are presented in Figure 8-5.  

Only lime was added to the test jars for these tests; no other chemicals were added. 
Figure 8-5 indicates that increasing lime dosage from 50 to 60 mg/L provides increasing 
hardness removal. Lime doses of 70 to 100 mg/L show basically no change in total 
hardness levels with lime dose.  It appears that significantly higher doses are needed to 
remove additional hardness; however, this would increase chemical costs and 
significantly increase lime sludge handling requirements. 

Based on these results it appears that the 60 mg/L lime dosage is the lowest dosage 
that resulted in an appreciable improvement in finished water total hardness.  Hence, it 
is recommended that the CRBUD continue their current target lime dosage of 60 mg/L. 

8.5.5 Polymer Testing 
Polymers are used to help control effluent turbidity in the softeners, and depending on 
their charge, may also help to reduce dissolved organics.  Dissolved organics react with 
chlorine and form DBPs (i.e., trihalomethanes and haloacetic acids).  Dissolved organic 
carbon has a slight negative charge (anionic), and polymers or coagulants with a 
positive charge (cationic) can help remove organic carbon by charge neutralization. 
Polymers without charge (nonionic) can help with removals by increasing particle sizes 
and promoting settling. 

POL-E-Z ® 692 Plus by Nalco is currently added within the primary mixing zone of the 
softeners.  Based upon the low maximum allowable dosage (under the NSF International 